49

4



DEMOLITION HAMMER spare parts list

No. Part Name QTY | No. Part Name QTY
1 |Drill bushing 1 38 |0 Ring 22*1.5 1
2 |Screw M8*30 4 39 [Wind baffle 1
3 |Spring washer 8 4 40 [Screw ST4.2*60 2
4 10 Ring 44*2 1 41 |Field coil assemble 1
5 |Impact lever 1 42 |Motor housing 1
6 [Impact washer 27.5*45*4 1 43 |Spacer bush 4
7 _|Rubber Washer 33.5*45*4 1 44 |Flat washer 6 4
8 |O Ring 26.3*4.3 2 45 |Screw M6*60 4
9 |Cylinder 1 46 |Brush holder base 2
10 |Punch hammer 1 47 |Brush holder 2
11 |0 Ring 28.4*3.5 2 48 |Carbon brush 2
12 |Front barrel 1 49 |Coil spring 2
13 [Screw M6*30 4 50 |Screw ST2.9*14 4
14 |Spring washer 6 10 51 |Back cover 1
15 |0 Ring 49*2 52 |Screw ST4.2*16F 8
16 |Piston 53 |Rubber sleeve 1
17 |Piston Pin 54 |Damping Ring 1
18 [Connecting rod 55 |Screw M6*52 2
19 [Needle bearing NK1212 56 [Left handle 1
20 |Qil cap 57 |Capacitor 0.33uF 1
21 [0 Ring 59*2 58 |Switch assemble 1
22 |Eccentric shaft 59 |Cord clamp 1
23 |Flat key 4*4*12 60 |Power cord plug 1
24 |Circlips for hole 47 61 [Cabel sheath 1

2
1
4
1
1
4
4
1
1
1
1
1
1

JEE N (NS ) UL N JSE N (UIE N NUEE N RN U U U UL U [SEL NN NS U NI N (NS NN SN ) O U\ S Gy [ ) L N NI Ny (U (i QIS ) N N

25 [Bearing 6303-2RS 62 |Nut M6

26 |Gear case 63 |Right handle

27 |Qil seal ring 30 64 |Nut M5

28 |Gear 65 |Nut M12

29 |Bearing 6001-2Z 66 |Handle pressplate
30 |O type seal ring 67 |Spring washer 5
31 [Middle cover 68 |Screw M5*20

32 |Oil deflector 69 |Handle

33 |0 Ring 35*2 70 [Bolt M12*35

34 |Bearing 6202-2RS 71 |Handle base

35 |Armature assemble 72 |Handle bracket
36 |Dustproof gasket 8*16*0.5 73 |Clamping ring

37 |Bearing 608-2RZ 74 |Blow molding box




